A B C D E
1 | F-13 4 STEERING
2
3 | RefNo Part No Chinese Description Qty
4 1 QBK-45001-0000 TRitRE L. GRIP 1
5 2 |QBL-34100-0000 Jr w1 LEFT HANDLE SWITCH 1
6 3 |QBL-34300-0000 A7 A LA RIGHT HANDLE SWITCH 1
7 4 |QBG-45110-0000 Fi HANDLE COMP. 1
) 5 QBK-34101-0000 LT LEFT LEVER 1
9 6 |QBK-45010-0000 iR R. GRIP 1
10 7 9105-M10%1.25%50-A  [#ZFEM10X 1. 25X 50 FLANGE BOLT M10x1.25x50 1
11 8  |QBC-45101-0000 FHE R COLLAR 1
12 9  [9214-M10%1.25-A BARM10X 1. 25 U NUT M10x1.25MM 1
13 10 [QBG-46010-1000 M ES7 THROTTLE CABLE 1
14 11 [QBG-46020-0000 Ja MLk (AR &8PIRA)  |BRAKE CABLE, MODEL 1 REAR DRUM 1
15 12 |9147-M5*10-A R£TGB818 PAN HEAD SCREW M5x10 1
16| 13 |QBK-34710-0000 Ja R ZERT T OREL SWITCH, BRAKE LIGHT 1




A_|

B

17

F-2Bi X S FRONT FORK

[m-—

[

< 4

[ 9

18

19 | Ref No Part No Chinese Description Qty
20 1 QBE-51520-0000 BT AT v 22 (L @ 10) F.R. FORK ASSY.(®10) 1
21 2 |QBE-51510-0000 BT 25080 22 (L © 10) F.L. FORK ASSY.(®10) 1
22 3 QBL-51301-0000 /N s B NUT 1
23 4  |QBE-51513-0000 e 2
24 5  |QBL-51303-0000 HERL & 5 STEEL BALL ASSY.) 5 1
25 6 |QBL-51304-0000 AR N AN BALL RACE, 3 1
26 7 |QBL-51305-0000 N il i LA gt BALL RACE, 2 1
27 8  |QBL-51310-0000 HERA & 5 STEEL BALL ASSY.) 5 1
28 9 QBL-51306-0000 I AT AN BALL RACE, 4 1
29 10 |QBG-51200-0000 R UNDER BRACKET COMP. 1
30 11 [9104-M10*1.25%30-A [IZEFEM10X 1.25X 30 FLANGE BOLT M10X 1.25 X 30 2
31 12 [9105-M6*12-A BEFEM6 X 12 FLANGE BOLT M6X 12 2
32 13 |QBK-51003-0000 sl F s BRAKE HOSE HOLDER 2 1
33| 14  [QBE-51004-0000 N~ S FR. BRAKE HOSE HOLDER 1
34 15 [QBE-51511-0000 O | O-RING 2
35 16 [QBE-51512-0000 MiEE) GASKET 2
36 17  |QBK-51002-0000 RRER Nk CABLE HOLDER 1




A

B

| C

37

F-2Bi X S FRONT FORK

[‘ —_

38

39 | Ref No Part No Chinese Description Qty
40 18 [9105 M6*16-A IZETM6X 16 PAN HEAD SCREW M6X 16 2
41 19 [QBK-51001-0000 R 2k CABLE HOLDER 1
42 20 |QBL-51302-0000 A BALL RACE, CONNECTING 1
43| 21 |QBL-51512-0000 MIEE) GASKET 2
44| 22 |QBE-51511-0000 O P O-RING 2
45 23 [QBL-51300-0000 B BALL RACE COMP 1




A B | C D E

46 |F-3 A% S FRONT WHEEL ASSY
oy 10
- e
9 —
14
> 3
Z3
X@@
1

47
48 | Ref No Part No Chinese Description Qty
49 1 |QBK-52003-0000 BIRPIE (14 RUBBER CAP( 14) )
50 2 |QBE-52005-0000 FIEEHIM10X 1.25 X 200 FR. WHEEL AXLE M10X 1.25 X200 1
51 3 |QB6-52002-0000 LR ES COLLAR 1
52 4 |QB6-56001-0000 BN (R BRAKE DISC,MODEL]1 1
53 5 |QBK-56002-0000 iR BOLT 3
54 6  |QB6-52100-0000 gzt RIM COMP. 3.5x12, MODEL 1 REARDRUM | 1
55 7 |QBK-52020-0000 SITHE () RIM VALVE COMP. 1
56 8§  |QBE-52001-1000 #Ih 3.5-10 TIRE 3.5-10 1
57 9  |QBE-52040-0000 fEsh &ML (12-]) SPEEDOMETER GEAR COMP. 1
58 10 [9214-M10%1.25-B B RRM10%1. 25 FLANGE U NUT 10x1.25MM 1
59 11 |QB6-52104-0000 MiES) OIL SEAL 1
60 12 [9701-6200-RS A BEARING 2
61 13 |QB6-52102-0000 A B BUSH 1
62 14 |QBK-52006-0000 A THENE CAP,RIM VALVE 1




A

| B

| C

D E
63 |F-43 A 5 B, FRONT DISK BRAKE
III. . EEENNE — — ‘|
] O:E:"—"‘m_ ! |
| ! |
2 II
.fl '|
. |
|II h I
|
|
I|
= . 1
™~ \‘\ 9 -’J
R \ : y ,
\\\\ - ) — 4
) ®
oy %
64
65 | Ref No Part No Chinese Description Qty
66 1 QBG-56100-0000 B R 44 FRONT BRAKE (EX DISK) 1
67 2 QBL-56111-0000 YRR A HANDLE, FR. 1
68 3 QB6-56131-0000 B 20 5 e 4 A1) BRAKE PAD KIT 2
69 4 9105-M8*36-A HEFEMS X 36 BOLT M8X 36 2
70 5 QBL-56110-0000 BB LB gt CYLINDER COMP. 1
71 6 QBG-56120-0000 TR A FR.BRAKE HOSE 1
72 7 QB6-56130-0000 BiIBheR CALIPER ASSY 1
73 8 QBL-56150-0000 [ ESBIESE SWITCH, BRAKE LIGHT 1




A B | C D E

74 |F-5{H A 88 B MUFFLER ASSY
8\ 19 13
51 2\@)
=/ 20
@ @ \\ %/
e
10
A
<

75
76 | Ref No Part No Chinese Description Qty
77 1 QB6-26120-1000 T P AR SRR AL MUFFLER JOINTING COMP 1
78 2 |QB6-26110-1000 H e VENT-PIPE 1
79 3 9105-M8*45-A IZHEMS X 45 BOLT M8 X 45 2
80 4 [9105-M6*16-A IZFEM6 X 16 BOLT M6X 16 2
81 5 [9304-6%12+%1. 6-A L5 1 SPRING WASHER 2
82 6 QBG-26500-0000 TERER COVER, EXHAUST 1
83 7 [9105-M8*35-A IZFEM8 X 35 BOLT M8X% 35 1
84 8 [9301-6%12+%1. 6-A ] WASHER 2
85 9 QBK-26001-0000 HA OB R GROMMET, EXHAUSTPIPE 1
86 10 |QBK-26002-0000 HINVA R 5 4 GASKET 1
87 11 [QBK-26400-0000 KN R VALVE SECOND AIR IN 1
88 12 [QBK-26007-0000 VR RS AR BOLT M6X 16 2
89 13 |QBM-26004-0000 MR (550) RUBBER TUBE(550) 1
90 14 [9105-M8*16-A B2 M8 X 16 BOLT M8X 16 4
91 15  [QBK-26101-0000 A s et A GASKET 1




A B | C D E
92 |F-5/H 88 M MUFFLER ASSY
13
8\ 19
512,
= @é’ 20
é\ /
NN
\& 11
12
10 7@
21
T
93
94 | Ref No Part No Chinese Description Qty
95 16 |QBK-26132-0000 P COLLOR 2
96 17 |QBK-26130-0000 b AR SHIELD 1
97 18 |QBK-26131-0000 22 PP R RUBBER 2
98 19  [QBK-26304-0000 R CLIP 1
99| 20 [QBK-26005-0000 VT BT R SPRING 1
100 21 |9503-1.6*16-C i 16 CLIP 16 1




A B | C D E

101|F-6 *JER% M & AIR CLEANER ASSY
5

102
103| RefNo Part No Chinese Description Qty
104 1 QBM-25100-1000 23 JE S S M(HB2, 1 4 14)  |AIR CLEANER ASSY.(HB2,PIPE14) 1
105 1 QBM-25100-2000 ZE M (HB2, 454 11.5)  |AIR CLEANER ASSY.(HB2,PIPE11.5) 1
106] 2  |QBM-25110-0000 e FILTER 1
107 3 QBM-25101-0000 EaEalie GASKET 1
108 4  |9103-M6*20-A BEHEM6 X 20 BOLT M6X20 2
109| 5  |9503-2.0%42.5-C 425 CLIP 1
110 6 QBK-46002-0000 Ja A 4k e GUIDE, BRAKE CABLE 1




A B | C D E
111|F-7 A B FUEL TANK ASSY
3
6
4 0
6 8
1 \c
7
< 8
6

9 0/6

5 W‘/"\/\/\/
112
113| RefNo Part No Chinese Description Qty
114 1 |QBL-44110-0000 TSR FUEL TANK COMP. 1
115 2 [9103-M6x12-A BZHMEM6 X 12 FLANGE BOLT 6X 12 4
116/ 3 |QBK-44130-0000 HIEEPIPS FUEL COCK ASSY. 1
117 4 7102-4*8-EEC WA 1160mm FUEL HOSE, 1 (4x8 1160mm) 1160
118| 5  |QBK-44001-0000 A B4 SPRING 1
119 6 9503-1. 2%¢8-B F-F8mm CLIP 8Smm 4
120 7  |7104-3.5%7.5-EEC FLA5 A 370mm VACUUM HOSE, 1 (3.5X7.5 370mm) 370m
121 8 9503-1. 2%7-B 3 Tmm CLIP 7mm 2
122 9 [7102-4.5%8.5-EEC T 280mm FUEL HOSE, 1 (4.5X 8.5 280mm ) 280m
123| 10 |QBK-44300-0000 BRI EAR FUEL FILTER ASSY. 1
124| 11 |QBL-33200-0000 AT A% R s SENDER UNIT 1
125| 12 |QBL-33202-0000 LA T A FUEL SENSOR 1
126| 13 |QBL-33201-0000 TR A s 2 Js ) SENDER UNIT GASKET 1

127




A B C D E
128|F-8EH M Y, SEAT ASSY
129 3
130| RefNo Part No Chinese Description Qty
131 1 QBL-43100-0000 JEHH SEAT ASSY. 1
132 2 9202-M6-A 1522 B EENG FLANGE NUT M6 2
133 3 |QBG-42001-0000 AWRE LUGGAGE BOX 1
134 4 |QBG-42002-0000 AR 55 COVER 1
135 5 9103-M6x16-A IZHEM6 X 16 FLANGE BOLT 6X 16
136] 6 |9319-6%18*1.6-A3H  |F#H[E6 WASHER, SPRING (6) 4
137 7 9165-ST4. 8%12-A H BURETST4.8%12 TAPPING SCREW 4.8x12
138 QBG-41410-0000 BT REAR CARRIER BRACKET
139 9 9151-M8*45-A WS F 2 M8 X 45 SOCKET BOLT M8x45 2
140 10 |9151-M8*85-A WS F 2K M8 X 85 SOCKET BOLT M8x85 1
141 11 |QBG-32B00-0000 S AT LIGHT,ADORNMENT 1
142| 12 |QBG-41420-1000 etk COVER REAR CARRIER 1
143| 13 |QBG-41802-1000 JE R/ 1
144| 14  |QBG-41420-0000 i B RR.ARMREST (MODEL 1) 1
145 15 |9147-M6*16-E T FHELME X 16 TAPPING SCREW M6x16 1




A B C D E

146|F-9J5 % & i REAR WHEEL ASSY
4

147
148| Ref No Part No Chinese Description Qty
149 1 [QBE-52001-0000 ®Ih 3.5-10 TIRE 3.5-10 1
150 2 |QB6-54100-0000 J5 R (RTIE J5 SR A WHEEL.RR.CASTING 1
151| 3 |9318-16%30%3 I 16 WASHER, SPRING (16) 1
152| 4 [9214-M14*1.5-A IZRIM14X 1.5 NUT,U,14MM 1
153 5  |QBK-52020-0000 T (725) VALVE,RIM,TR412 1
154] 6 |QBK-57210-0000 R 2 ) SHOE ASS’Y..BRAKE 1
155 7 |9103-M6*30-E B2 M6*30 BOLT M6*30 1
156| 8  |1B1-27002-0000 JE B ARM,RR.BRAKE 1
157 9 1B1-27003-0000 I3 SPRING 1
158| 10  |1B1-27005-0000 S5 Bh CAM,RR.BRAKE 1
159| 11  |QBK-57211-0000 JE ) B e 4 SPRING, SHOE ASS’ Y..BRAKE 2




A B

| C

160

F-10 &3 R FRAME ASSY

161
162| RefNo Part No Chinese Description Qty
163 1 |QBG-41100-0000 R A FRAME COMP. 1
164 2 |QBK-53002-0000 F A RHIML 251, 254280 BOLT, ENGINE HANGER(M12x1.25x280) 1
165 3 [9214-M12%1.25-A BREM12x1.25 FLANGE U NUT M12x1.25 1
166 4  |QBK-41201-0000 i) B E/G MOUNTING BOLT 2
167 5 9214-M12%1.25-A BERE M10x1.25 FLANGE U NUT M10x1.25 2
168 6 QBG-41210-0000 BN EE LA HANGER COMP ENGINE 1
169 7 QBM-41211-0000 Bl s 4 DAMPER 2
170 8 QBM-41212-0000 S5 i 4 SPRING 2
171 9 QBL-47120-0000 JERVER R SEAT CATCH COMP. 1
172 10 [9105-M6*16-A IZFEM6x16 FLANGE BOLT M6x16 6
173| 11 |QBG-41060-0000 G CARRIER BRACKET 1
174 12 |QBG-41020-0000 HLSE 20 (A FROWT PANEL BRACKET 1
175| 13 |QBK-82001-0000 e FRAME BODY NO. PLATE 1
176] 14 [9901-3.2%9-AL S IET3.2x9 RIVET3.2x9 1
177| 15  |QBG-41040-0000 A7 T AR S 48 RIGHT BRACKET, FLOOR 1
178 16 |QBG-41030-0000 7o AR S 48 LEFT BRACKET, FLOOR 1
179| 17  |QBG-41070-0000 JAE FE R S A BRACKET, SEAT LOCK 2
180 18  |QBG-41220-0000 o SIDE STAND COMP. 1
181 19  |QBG-41320-0000 PIEE MAIN STAND COMP. 1




A

B

18

N

F-10 &3 R FRAME ASSY

183

184| Ref No Part No Chinese Description Qty
185 20 |QBM-41210-0000 LR TENSION SPRING,SIDE STAND 2
186| 21  [9105-M6*30-A IZFEM6x30 FLANGE BOLT M6x30 2
187 QBK-41310-0000 R g i 4 TENSION SPRING,MAIN STAND 1
188| 23 |QBK-41301-0000 Rl PIN 1
189| 24  |QBK-41321-0000 KUFELZE MRS CUSHION, MID STAND 1
190| 25  |9404-2.5%25-AL FF 4 SPLIT PIN 1
191 26 [9321-10%20%2 HPE 10X 2 O-RING 10x2 1
192 9105-M6*12-A IZFEM6 X 12 TAPPING SCREW M6X 12 1
193] 28  |QBC-34600-0000 LRI SUSIPS CUTOFF SWITCH (MODEL2) 1
194| 29 |QBM-41201-0000 B BOLT, SIDE STAND MOUNTING 1
195| 30 [9214-M6-A B2RE M6 NUT M6 8




A B | C D E

196|F-11)5 = B % REAR SHOCK ABSORBER ASSY
4
3 — &
59
197
198| Ref No Part No Chinese Description Qty
199 1 |QBG-53200-0000 Jrk R (280) RR. SHOCK ABSORBER.,MODEL1(280) 1
2000 2 [|9105-M8*30-A IZFEM8x30 FLANGE BOLT M8x30 1
201 3 [9105-M10*1.25%40-A [IZFeM10x1.25x40 BOLT W/HOLE M10x1.25x40 1
202 4 |9214-M10%1.25-A BEEEM10X 1.25 NUT 10X 1.25 1
203
204
205|F-12#LilF8 S OIL TANK ASSY
J
%3

206
207| Ref No Part No Description Qty
208/ 1 |QBM-44210-0000 Ml OIL TANK 1
209 2 QBM-44220-0000 ML A7 5 OIL TANK CAP 1
210/ 3 [|9105-M6*16-A3H IZFEM6*16 BOLT M6x16 2
211 4  |QBK-33300-0000 GIMER RS OIL LEVER GAUGE ASSY. 1
212| 5 |9503-1.2*10-B &3 10 CLIP 10 1




A B | C D E

213|F-13 Hi#4¥E FRONT FENDER
2
6
- 6
N
5
2
3
7
6
214
215| Ref No Part No Chinese Description Qty
216 1 |QBE-42101-0000 [IESMY T FRONT FENDER, SILVER 1
217 2 |QBK-32500-0000 ] J52 55 2% (E4) REAR REFLECTOR(E4) 2
218 3 |QBE-51010-0000 F Ve b Ae S 48 FRONT FENDER BRACKET, R 1
219 4 |9202-M6-A B2 REM6 FLANGE NUT M6 2
2200 5 |QBE-51020-0000 FVebAT S 48 FRONT FENDER BRACKET, L 1
21| 6  [9105-M6*12-E BRFEM6 X 16 SCREW W/WASHER 6x16 4
222
223|F-1475 [/ 3BH*E S B HANDLE COVER
7
) \ z
\ (h
&

224 1
225| Ref No Part No Chinese Description Qty
226 1 QBG-42201-0000 T HANDLE COVER, UPPER MODELI 1
227 2 |QBG-42202-0000 s HANDLE COVER,BOTTOM 1
228 3 |9165-ST4. 2%12-A A BIZETST4. 2X 12 TAPPING SCREW 4.2X 12 4
229 4 |QBF-81700-0000 SR A REAR VIEW MIRROR ASSY. 1
230 5 9147-M5X25-A BEETMS X 25 BOLT M5X25 1
231 6  [9105-M6*16-A BRFEM6 X 16 TAPPING SCREW M6X 16 2
232 7 |9319-5*10*1.6-B i 5 WASHER, PLAIN (5) 1

233




A B | C D E

234|F-15 R HIAR 5 & COVER.FB ASSY

3

1
235
236|Ref No Part No Chinese Description Qty
237 1 QBG-42308-0000 Enfis] MOTHERBOARD, FRONT COVER 1
238 2 |0BG-42302-0000 T TR FRONT SHIELD 1
239 3 9165-ST4. 2%12-A H WIRETST4.2X 12 TAPPING SCREW 4.2X 12 2
240 4 9147-M6*16-E +FHESM6 X 16 TAPPING SCREW M6x%16 1
241
242

243




A B C D E
244|F-16 JHIBEHR 5 A% #2532 FOOTREST/STAND
245
246| Ref No Part No Chinese Description Qty
247 1 QBG-42505-0000 Ji BOTTOM COVER 1
28| 2 |0BG-42401-0000 7% IR FLOOR 1
249 3 QBG-42402-0000  HLh A BATTERY COVER 1
250 4 |9105-M6*12-A IZFEM6 X 12 TAPPING SCREW M6X 12 1
251 5 [9202-M6-A 12 EEM6 FLANGE NUT M6 3
252 6 |9165-ST4. 2%12-A M BIRETST4.2x12 TAPPING SCREW 4.2x12 12
253 7 |9105-M6%30-A BRFEMG6 X 30 TAPPING SCREW M6X 30 1
254 8 |QBG-42501-0000 T EAHHT LEG SHIELD, FRONT 1
255 9 QBG-42509-0000 RSP LEG SHIELD, BACK 1
256| 10 |QBG-42003-0000 B BATTERY BOX 1
257 11 [9221-M4.2%18*11-A  |FeTHERE4.2 SPRING NUT 4MM 8
258| 12 [9165-ST4. 8%12-A M BI2%TST4.8%12 TAPPING SCREW 4.8x12 3
259] 13 |QBG-42503-0000 9 HOOK, HELMET 1
260 14 |QBG-42502-0000 S INSPECT COVER 1




A B C D E

261|F-17/A A Mz S SIDE COVER
12
11
2 .

262
263| Ref No Part No Chinese Description Qty
264 1 QBG-42603-0000 AR CENTER COVER 1
265 2 9165-ST4. 8%12-A H BURETST4.8%12 TAPPING SCREW 4.8x12 2
266 3 QBG-42605-0000 S = REAR LEFT DECO PANEL 1
267 4 |QBG-42606-0000 A o REAR RIGHT DECO PANEL 1
268 5 QBG-42609-0000 AE L LEFT SIDE COVER 1
269 6 |QBG-42705-0000 ISR AES REAR COVER 1
270 7 |QBG-42508-0000 VERUE S RIGHT MIO SIDE PANEL 1
271 8  |QBG-42507-0000 Y4 LEFT MIO SIDE PANEL 1
272 9 [9221-M6*18*11-A 1 M6 SPRING NUT M6 1
273 10 |9165-ST4. 2%16-A HBRETST4.2x16 TAPPING SCREW 4.2x16 2
274 11 [9105-M6*12-A BEREM6 X 12 TAPPING SCREW M6X 12 2
275 12 |QBG-42503-1000 e HOOK, HELMET 1
276| 13 [9202-M6-A B2 REM6 NUT M6 1
277 14 |9319-6*18*1.6-A HE 6 WASHER, PLAIN (6) 1
278| 15 [9105-M6*25-A BEREMG6 X 25 TAPPING SCREW M6X 25 1
279 16 |9165-ST4. 8x16-A H BRETST4.8%16 TAPPING SCREW 4.8x16 6
280 17  |9165-ST4. 2%12-A H BURETST4.2%12 TAPPING SCREW 4.2x12 4
281 18 [9147-M5x12-A TR IR 22M5 X 12 SCREW M5x12 2




A B | C D E
282|F-18/5 #4IB A 5  REAR FENDER ASSY.
2
283
284| Ref No Part No Chinese Description Qty
285 1 QBG-42701-0000 JE IR LICENSE BRACKET 1
286| 2 [9204-M6*20-E ACORN NUT 2
287 3 |9105-M6*16-A BREM6X 16 TAPPING SCREW M6X 16 1
288| 4 |QBG-42704-0000 E N REAR FENDER 1
289 5 19202-M6-A B2 REM6 NUT M6 1
290
291|F-19{%3& SPEEDOMETER
7
|
|
|
& | 5
& j D
4" |
|
|
|
292
293| Ref No Part No Description Qty
294 1 QBG-33100-0000 {303 Bk SPEEDOMETER COMP.MODEL1 1
295 2 |QBG-33101-0000 173 BULB 4
296 3 QBG-33212-0000 R g WIRE, SPEEDOMETER COMP.MODELI1 1
297 4 |9165-ST4. 2%16-A H Bi84%] ST4.2x16 TAPPING SCREW ST4.2x12 3
298] 5  |QB6-46040-0000 HLRR 2 SPEEDOMETER CABLE COMP. 1

299




A B C D E

300|F-204T B S Bt LIGHTS ASSY.
9

301
302| Ref No Part No Chinese Description Qty
303 1 QBG-32200-0000 AT 414 TAIL LIGHT ASSY. 1
304| 2 [9221-M4.2*18*11-A  |JeTFIERE42 SPRING NUT 4MM 2
305 3 [6220-M5-A I Frvie SPRING NUT M6 2
306] 4  |QBG-32410-0000 [ipazamps) FLASHER LIGHT ASSY., L 1
307] 5  |QBG-32420-0000 HiA kT FLASHER LIGHT ASSY., R 1
308 6 QBG-32100-0000 BT HEAD LIGHT ASSY. 1
309 7 9165-ST4. 2%12-A H BUBET ST4.2x12 TAPPING SCREW ST4.2x12
310/ 8 |QBG-32101-0000 HIRAT A H2(12V35W) BULB ((12V35W) 1
311] 9  |QBG-32311-0000 AT AT (12VIOW) BULB (12V10W) 4
312 10 |QBG-32A00-0000 PEAT AT FRONT POSITION LIGHT 1
313| 11 |QBK-32600-0000 S [ 4 REAR RETRO REFLECTING DEVICE 1
314| 12 |QBG-32201-0000 AT (12V 21W/5W) BULB (12V 21W/5W) 1
315/ 13 |QBG-32A01-0000 GIEDASRAR(0! BULB 1
316| 14 [9202-M6-A 12 EEM6 NUT M6 1

317




A

| B

| C

318|F-21 M 8% M| ELECTRICAL EQUIPMENT I
@
\
8 ;3 f \\ﬁ
8 E\ 5
16
319
320| Ref No Part No Chinese Description Qty
321 1 QBK-36300-1000 FHIB12V,4AH BATTERY ASSY.(12V,4AH) 1
322] 2 |9105-M6*16-A IZHM6 X 16 SCREW M6x16 4
323 3 QBL-47100-0000 A LOCK ASSY. 1
324] 4  |QBK-35200-0000 k2 IGNITION COIL ASSY. 1
325/ 5  |QBK-35201-0000 5 K 2 P CAP ASSY.SPARK PLUG 1
326/ 6 |QBG-31100-0000 FHd WIRE HARNESS ASSY 1
327 7 |QBK-31101-0000 1R 44 FUSE 10A,250V 1
328] 8  [9105-M6*20-A B2 FEM6 X 20 SCREW M6x20 2
329 9 QBK-32800-0000 A FLASHER 1
330/ 10 |QBK-35100-0000 HkEE AR RED C.D.I. UNIT COMP,ASSY 1
331 10 |QBK-35100-1000 HKCEE (BRHE8000rpm) C.D.I. UNIT COMP,ASSY(AC,LIMIT 8000rpm) | 1
332 10 |QBK-35100-2000 HKEE (BRHE6500rpm) C.D.I. UNIT COMP,ASSY(AC,LIMIT 6500rpm) | 1
333 11 |QBK-36100-0000 Fa s #% REGULATOR COMP. 1
334 12 [9105-M6*12-A BZHMEM6 X 12 SCREW M6x12 2
335/ 13 |QBK-32900-0000 i HORN 1
336/ 14 |QBK-35300-0000 of e STARTER RELAY COMP, ASSY 1
337 15 |QBK-36200-0000 F BH RESISTANCE 1
338 16 |9501-3%200 FLA200mm BAND 200MM 10

339




A B C D E

340|F-22 BfEZ T A TOOL KIT
I

341
342| Ref No Part No Chinese Description Qty
343 1 |QBK-81105-0000 T HAS TOOLS BAG 1
344 2 |QBK-81004-0000 T WRENCH, EVE (18X19) 1
345 3 |QBK-81001-0000 P2 ) SCREW DRIVER, DOUBLE USE 1
346 4  |QBK-81002-0000 TR HANDLE, SCREW DRIVER 1
347 5 |QBK-81003-0000 EEIED SPANNER 1
348 6 QBK-81006-0000 W SR
349 7  |QBK-81100-0000 B4 TR TOOL KIT 1




F-26 REIHLIHE ENGINE ATTACHMENT

Ref No |Part No Chinese Description Qty

1 1B1-17100-000E EENEEAE (B STARTING SHAFT.Cr 1

2 9105-M6*25-E HEKEM6x25 BOLT M6x25 1
1B1-17101-0000 EE A CBD STARTING SHAFT,ALL 1
1B1-17101-0028 EBFEFT (L D STARTING SHAFT,(ALL,BLACK) 1

4 1B1-17101-0022 EENEEAE CBRL R STARTING SHAFT,(ALL,WHITE) 1

5 9151-M6*25-E NS AR ETM6x25 SCREW M6x25 1

5/
E-1 Eifiif5 4k CRANK CASE

Ref No |Part No Chinese Description Qty

1 1B2-11001-0000 Je iR CRANKCASE,LH 1

2 1B2-11002-0000 A7 th AR CRANKCASE,RH 1

3 1B2-11017-0000 IEE10x35%20 GROMMT 2

4 1B1-11011-000 GROMMT 1

5 1B2-11014-0000 BEARTHER 1

6 1B2-11015-0000 W HOSE 1

7 9503-1.2%7-C 22 RS R G T CIRCLP 1

8 1B1-11005-0000 il 2 i DBl BRAKE SHOE ANCHOR PIN ASSY. 1

9 9601-6.8%1.9-NB O £ 6.8%1.9 O-RING 1

10 9213-M8-C 1R REMS NUT 8 1

11 1B1-11006-0000 HRTE OIL PLUG 1

12 9601-14*2.65-NB OFU £ 14%2.65 O-RING 1

13 1B2-11016-000C 7P AR S BRACKET 1

14 9860-M5*16-D o S IRAT 4 A MS5x 1 [SCREW M5%16 2

15 9301-8*17.5%2-CU HE8x17.5%2 PLATE WASHER 1

16 9105-M8*16-C HEFEM8x16 BOLT M8x16 1

17 9103-M6*35-C 1R M6x35 BOLT M6x35 6

18 1B1-11008-0000 LR GASKET 1

19 9103-M6*12-A HEFEM6x12 BOLT Mé6x12 1

20 1B1-11007-000H T AR OIL SEAL HOLDER 1

21 9402-12*16 DOWEL PIN 2

22 1B2-11003-0000 CRANKCASE COVER 1

23 1B2-11012-0000 GASKET, CRANKCASE COVER 1

24 9103-M6*35-C ﬁa%%Mﬁxss BOLT M6x35 2

25 9103-M6%25-C &Mﬁxzs BOLT M6x25 3
1B2-09001-0000 % (Kf) L CRANKCASE COVER 1
1B2-09001-0022 (l 1) L CRANKCASE COVER, silver 1

26 1B2-09001-0028 & (R L CRANKCASE COVER, black 1

27 9402-10%14 ;tu #510x14 DOWEL PIN 4

28 1B1-09002-0000 Fesa A GASKET,L CRANKCASE 1

29 1B1-09003-0000 4 IDLE GEAR 1

30 9103-M6*35-E HEFEM6x35 BOLT M6x35 2

31 9103-M6*65-E 1R M6x65 BOLT M6x65 1

32 9103-M6*25-E 1R M6x25 BOLT M6x25 8

33 9103-M8*12-C e M8 12 BOLT M8x12 1

34 9301-8.5%18.5%2-F HuE8.5%18.5%2 PLATE WASHER 1

35 1B1-11004-0000 A 2R BOSS,GEAR 1

36 1B2-27001-000B b A 10 b 257 AXLE, ENGINE MOUNT,257 1 LJ50QT-2L

37 9312-17-F 4817 CIRCLIP 2 LJ50QT-2L

38 9701-6003-2RS 47K 6003-2RS BEARING 2 LJ50QT-2L




E-2 ST &8 CYLINDER HEAD ASSY

Ref No [Part No Chinese Description Qty

1 1B1-02001-0000 S HEAD, CYLINDER 1

2 1B1-02002-0000 UL A 3R GASKET, CYLINDER HEAD 1

3 1B1-02100-0000 kAETE SPEAK PLUG 1

4 1B1-05001-0000 SRR CYLINDER 1

5 1B1-05002-0000 SURLAR A 3 GASKET, CYLINDER 1

6 1B1-11013-000C BEKIBFEMTx112 STUD BOLT 4

7 9202-M7*1-C HEREMT NUT M7 4 0,1




E-3 /L3R5 BB CARBURETOR

Ref No |Part No Chinese Description Qty
1B1-23000-1000 1% TK Y16PE- CARBURETOR ASSY. 1 LJ50QT-2L
1B2-23000-2000 {45 TK-Y 15P- CARBURETOR ASSY.(45KM/H) 1

{ 1B1-23000-1100 glgg?%ﬁg% VMI6- | ARBURETOR ASSY.(25KM/H) |

1
E-4 #i#fli. ¥5% CRANK SHAFT PISTON

Ref No |Part No Chinese Description Qty

1 1B1-06200-0000 Ry e CRANKCHAFT, ASSY. 1

2 1B1-06004-0000 e[ 3 x5% 13 WOODRUFF KEY 1

3 9701-6204/P53 TRT 574 6204/P53 NEEDLE BEATRING 2
9602-FB20*42*8-NB  |jhE20x42%8 OIL SEAL NBR 1

4 9602-FB20*42%8-VI IhE20x42x8 (EAENK)  [OIL SEAL VITON 1
9602-FB20*30%6.2-NB | jlE20x30%6.2 OIL SEAL NBR 1

5 9602-FB20*30%6.2-VI  |ii£120x30x6.2 (M%) [OIL SEAL VITON 1

6 1B1-18208-0000 IX B e B A COLLAR 1

7 1B1-06100-0000 THIEA A PISTON ASSY. 1

8 1B1-06002-0000 T JE Y PISTON PIN 1

9 1B1-06001-0000 PRI IR PISTON RING ASSY. 2

10 1B1-06003-0000 I CIRCLIP 2

11 9704-K10*14*13 A RK10x14x13 NEEDLE BEARING 1

12 9315-42-F L B ER R 42 CIRCLIP 1

13 9301-16%21*1-C B 16x21x1 PLATE WASHER 1




E-5 Ré R MLE . MAGNETO ASSY.

Ref No [Part No Chinese Description Qty

1B1-19100-0000 R AL (7800 STATOR ASSY.7 1
1 1B1-19100-1000 SRR A (84%) STATOR ASSY.8 1

1B1-19200-0000 REAL (T80 ROTOR ASSY.7 1
2 1B1-19200-1000 KECALE (85D ROTOR ASSY.8 1
3 9301-12*24*2-C 1E 12-140HV WASHER 1
4 9203-M12%1.25-C HEREM12x1.25 NUT M12x1.25 1
5 9103-M6*14-A 12K M6x14 SCREW M6x14 2

E-6 YL T4 BB OIL PUMP ASSY.

Ref No |Part No Chinese Description Qty

1B1-08100-2000 LI IR 73 B %50B (4% [OIL PUMP ASSY. 1
1 1B1-08100-2001 LI FE 4 B %sSoBATE: ¢ [OIL PUMP ASSY. 1
2 1B1-08101-0000 B HOSE 1
3 9503-1*8-E WD R HOSE CLIP 2
4 1B1-08102-0000 Hi & HOSE 1
5 9503-0.8*5-E HIME 5% HOSE CLIP 2
6 9312-19-F 141819 CIRCLIP 2
7 9860-M5*16-D -l A ST 41 M5 %1 |SCREW M5x16 2
8 1B1-08001-0000 IR AT PUMP DRIVE GEAR 1
9 1B1-08002-0000 HDd3x14 PIN 1




E-7 &R E 4 B AIR COOLING SYSTEM

Ref No [Part No Chinese Description Qty
1 1B1-21001-0000 SR 5 A COWLING,CYLINDER 1
2 1B1-21002-0000 BIRE GROMMET 2
3 1B1-21003-0000 K 5 R COELING,EAN 1
4 9103-M6*20-A H2E] M6%20 BOLT M6x20 2
5 9165-ST6.3*38-D A BUREIST6.3x38 SCREW 1
6 1B1-21100-0000 KB4 EAN ASSY. 1
8 9103-M6*14-A HRETM6x14 SCREW M6x14 3
11 1B1-21004-0000 TR PLATE 1
12 9601-64*3-NB OMU 5 £ 64x3 O-RING 1




E-8 & 5h4> M KICK STARTER ASSY.

Ref No [Part No Chinese Description Qty
1 1B1-18207-0000 b FIK B ik 5 START GEAR ASSY. 1
2 1B1-18209-0000 TRl 7K 26400 NEEDLE BEARING 1
3 9301-56*76*0.5-F 1EHE )T 56x76%0.5 THRUST WASHER 1
4 1B1-18200-0000 T B A A START CLUTCH ASSY. 1
5 1B1-18300-0000 W)L B e IDLE GEAR 1
6 1B1-18001-0000 4 IDLE GEAR SHAFT 1
39995 [9301-8%16*1.5-AL B 8x16x1.5 PLATE WASHER 1
39996 [9301-8*16%2-C B 8x16x2 PLATE WASHER 1
8 1B1-18002-000C B AT AR IDLE GEAR HOLDER 1
9 9103-M6*12-A HEFEM6x12 BOLT M6x12 2
10 9151-M6*20-E HRETM6x20 SCREW M6x20 2
11 1B1-17200-0000 JIEE Byl 28 11 SHAET, KICK STARTER 1
12 1B2-17001-0000 JEES 2%l 3 SPRING 1
13 1B1-17002-0000 JHEE B4 BUSH 1
14 9301-15%28*1-F B 15%28%1-F WASHER KICK STARTER 1
15 9312-15-F 141815 CIRCLIP 1
16 1B1-17300-0000 JIIEE By AR A KICK PINION ASSY. 1
17 1B1-17003-0000 JHIEL B I 3% CLIP 1
18 1B1-18100-0000 FEL B LA SRR STARTING MOTOR ASSY. 1




E-9 f£5hHlH BB CLUTCH ASSY.

Ref No [Part No Chinese Description Qty
1 1B2-14001-0000 IXBEN3T PRIMARY DRIVE GEAR 1
2 1B1-13400-0000 INCIE e e ik DRIVEN PULLY and CLUTCH ASSY. |1
3 1B1-13002-0000 FREE IR (3) WASHER 1
4 9312-17-F WP 17 CIRCLIP 1
5 9701-6003/P6 PRI Bk Al 7K 6003/P6 BEARING 1
6 9602-FB17*28*5-NB  |{ihiE}17x28%5 OIL SEAL 1
10 1B1-13300-0000 FERR B A4 HOUSING 1
11 9207-M10*1-B BEREM10x 1 4 NUT M10x1 1
12 9601-6.7*3-NB ORI £ 6.7x3 O-RING 1
13 9701-638-Z 4h7K638Z BEARING 1
14 1B1-13110-0000 Bl FACE,MOVABLE DRIVE 1
15 1B1-13120-0000 W ROLLER 6
16 1B1-13101-0000 FHI AR PLATE,MOVABLE DRIVE 1
17 1B1-13102-0000 ZErpR DAMPER 3
18 1B1-13103-0000 EES] COLLER 1
20 1B1-13200-0000 Wi T = B i V BELT, DRIVE 1
21 1B1-13104-0000 TE A FACE, FIXED DRIVE 1
22 1B1-13105-0000 TERERR PLATE, WOODRUFF KEY 1
23 1B1-13001-0000 e STARTING DISC 1
24 9305-10%24%2-F W0 H B 10x24%2 WASHER, SPRING 1
25 9203-M10%1.25-C HEREM10x1.25 NUT M10x1.25 1




E-10 FHERZ A B TRANSMISSION SYSTEM ASSY.

Ref No [Part No Chinese Description Qty
1 1B2-14100-0000 Pl 2 AF13T/48T SHAFT, IDLE 1
2 9701-6201/P6 417K 6201/P6 BEARING 6201 1
3 9305-12%60%0.5-F 1% 12x60%0.5 WASHER, CONICAL SPRING 1
4 9301-12%25%1-F B 12x25%1 WASHER,PLATE 1
5 9315-42-F LA SRR R 42 CIRCLIP 42 1
6 9701-6004-2RS VRVHER 7K 6004-2RS BEARING 6004-2RS 1
7 9602-FB25*35%6-NB  |jhE25x35%6 OIL SEAL 1
8 9704-NK25%35%15 A ZKNK25%35%15 BEARING 1
9 1B2-14200-0000 H AL 42T DRIVE AXLE ASSY 1




E-11 BS54 E sk (1) REED VALVE ASSY.1

9151-M6*20-E

Ref No [Part No Chinese Description Qty
1 [1B1-22100-0000 T IR e REED VALVE ASSY 1
2 |1B1-22200-0000 A MANIFOLD,INTAKE 1
3 [1B1-22001-0000 R HOSE CLAMP ASSY 1
4 |1B1-22002-0000 T IRE GASKET,VALVE SEAT 1
4

HEETM6x20

BOLT,SOCKET M6*20




E-11 BS54 E sk (2) REED VALVE ASSY.2

Ref No |Part No Chinese Description Qty
1 1B1-22100-0000 A 853 SRR REED VALVE ASSY 1
2 1B2-22201-0000 WA MANIFOLD,INTAKE 1
3 1B1-22001-0000 R HOSE CLAMP ASSY 2
4 1B1-22002-0000 T IRE GASKET,VALVE SEAT 1
5 9151-M6*25-E HEETM6%25 BOLT,SOCKET M6*25 4
6 1B1-22002-0000 T IRE GASKET,VALVE SEAT 1
7 1B1-22202-0000 HAERE HOSE,INTAKE 1




